
47

EXPLODED VIEW OF RDP-WCH03



48 www.raider.bg PARTS LIST RDP-WCH03

QTY

1 screw M6x25 1

2 Bottom plate 1

3 Threaded shaft 16*150 1

4 Gaske φ10-φ18-0.5 2

5 scroll whell 31*11 1

6 Circlip 10 10 1

7 Hexagonal Screws M8x20 1

8 Upper press plate 40*9.2 1

9 Lower pressure plate 2 40*4.8 1

10 Gasket 3.8 φ16-φ40-3.8 2

11 Gaske 7.6 φ16-φ40-7.6 2

12 Gasket 11.4 φ16-φ40-11.4 1

13 Lower pressure plate 1 40*8.8 1

protective cover assembly

14-1 Output shaft 20*135.2 1

14-2 Bearing Cover 1

14-3 oil seal 1

14-4 Bearing 6202 1

14-5 Bearing 6002 1

14-6 protective cover 1

14-7 Bearing 608 1

14-8 Shaft sleeve 1

14-9 Flat key 4x10 1

14-10 Gear 1 1

14-11 Circlip 14 14 1

1

M6*25 1

16 Sliding block 1

17 Scaleplate 1

1

M6*16 1

19 Baffle plate 1

20 Dust inlet 1

21 Dust outlet socket fixing seat 1

22 screw M4*16 2

23 screw M6x25 2

24 subhandle 1

25 subhandle cover 1

26 screw ST4.2x16F 2

gear shaft assembly

27-1 gear shaft 1

27-2 big bevel gear 1

27-3 Flat key 3x8 1

28 cylinder pin 4*10 2

gear box assembly

29-1 Bearing 629 1

29-2 Bearing 608 1

29-3 head box 1

30 Triple set screw M5x30 4

31 Nut M6 1

32 small bevel gear 1

rotor assembly

33-1 gasket φ10-φ24-1 2

33-2 Bearing 6200 1

33-3 middle cover 1

33-4 Rotor 1

33-5 Magnetic ring 1

33-6 Dustproof iron sheet (608) 1

33-7 Bearing 608 1

34 Bearing sleeve 1

35 windshield 1

36 screw ST4.8x70F 2

37 Stator 1

38 Tension spring 1

housing assembly

39-1 housing 1

39-2 carbon brush holder 1

40  bevel gear 7*12*14 1

1

1

42 screw ST2.9x25F 2

43 screw M5*35 4

44 Switch FA5-12/2 1

45 Right handle 1

46 lampshade ABS� 1

41

Locking knob assembly 1 with 
screw

Locking knob assembly 2 with 
screw

Speed regulator
14

15

18

27

29

33

39

220-240V/50Hz������1700W������7500r/min

47 screw ST4.2x20-F 2

48 screw ST4.2x16F 6

49 Left handle 1

50 Flat gasket φ10-φ20-1.5 1

51 screw M10*25 1

52 Cable Clamp plate 26T.17x5-01 1

53 screw ST4.2x16F 2

54 Cable sleeve 1

55 Cable 1

56 φ22.2 2

57 wrench 3.5*173 1

58 Socket wrench 13 1


